‘Law  OFFICES

Rose, SUNDSTROM & BENTIEY, LLP
2548 B1AIRSTONE PiNgs DRIVE
TatraHasseg, Frorma 32301

FreDERICK L. ASCHAUER, JR. (850) 877-6555 Cenrtrat Froripa OFRCE
s B Bemey, PA. Fax (850) 656-4029 SANIANDO CENTER
E. MarsaLL, DETERDING www.rshattorneys.com 2180 WesT S1ATE ROAD 434
Jonn R. Jeskins, PA. Surre 2118
Kvie L. KeMPER
SteveN T. MInDLIN, PA. Lonewoob, Froripa 32779
Cuasity H. O’STEEN (407) 830-6331
Wirtiam E. SUNDSTROM, PA. Fax {407) 830-8522
Diane D. Tremor, PA.
Joun L. WHARTON March 1 1, 2009
e Marrin 8. Friepman, PA.
Rogert M. C. Rosg, (1924-2006) Bruan J. STREET
VIA HAND DELIVERY —
CHRISTIAN W, MARCELLI, OF COUNSEL
" . (Licensep v New YORK ONLY)
‘ v}
Ann Cole, Commission Clerk O QO | 2.0 g
[...]
PARCEL 16:
PARCEL 17:
PARCEL 18:
PARCEL 19:
PARCEL 20:
PARCEL 21:
PARCEL 22:
PARCEL 25:
PARCEL 26:
PARCEL 27:

Book 885, Page 1422
Book 1848, Page 1600
Book 1675, Page 259

Book 812, Page 47

Book 812, Page 47

Book 854, Page 270
Book 781, Page 508
Book 3059, Page 1562
Book 1600, Page 1519
Book 737, Page 678
Book 490, Page 520
Book 3555, Page 1713
Book 3555, Page 1713

Book 506, Page 749, Book 737, Page 678 & Book 804, Page 1298



EXHIBIT 2.1(b)

TANGIBLE PERSONAL PROPERTY

Water Systems

The Alocha Gardens .636 MGD Water Treatment Plant including but not limited to:

Deep Wells #1, #3, #8;

All water treatment equipment;

All fire fighting facilities, i.e., standby wells, pumps and hydrants;
All storage tanks;

All pumps and pumping equipment;

All supply mains;

All transmission and distribution mains;
All valves;

All meters and meter installations;

All service connections;

Structures and Improvements.

Seven Springs 3.3 MGD Water Treatment Plant including but not limited to:

Deep Wells #1, #2, #3, #6, #7, #8, #9;
All water treatment equipment;

All fire fighting facilities, i.e., hydrants;
1 — 500,000 gallon water storage tank;
3 - 10,000 gallon water storage tanks;
5- 5,000 gallon water storage tanks;
All pumps and pumping equipment;
All supply mains;

All transmission and distribution mains;
All valves;

All meters and meter installations;
Vehicles;

All service connections;

Structures and improvements.



Wastewater Systems

Seven Springs 2.1 MGD Wastewater Treatment Plant and Reuse Facility including
but not limited to:

All wastewater treatment equipment and facilities;

Structures and improvements;

Collection mains — Force;

Collection mains — Gravity;

Pumping equipment;

67 lift stations;

All Effluent disposal facilities;

Outfall sewer lines;

All Irrigation/reuse distribution, mains, lines and other equipment;
All Meters and Meter installations.

Aloha Gardens Wastewater Facilities including but not limited to:

Collection mains — Force;

Collection mains — Gravity;

Pumping equipment;

11 lift stations and pumping facilities;
All Meters and Meter installations.

Other Tangible Personal Property including but not limited to:

Power generation equipment;
Communication equipment;
Laboratory equipment;

Tools, shop and garage equipment;
Vehicles;

Office furniture and equipment;
1988 GMC Sierra;

1991 Chevrolet Pickup Truck;
1991 Ford Pickup Truck;

1996 Dodge Pickup Truck;
1996 Dodge Pickup Truck;
1998 Dodge Pickup Truck;
1998 Dodge Pickup Truck;
1998 Ford Ranger XL.T;

1999 Ford Expedition;

1999 Ford Pickup Truck;

1999 Ford Pickup Truck;



1999 Ford Ranger;

1999 Ford Pickup Truck;
2000 Isuzu Pickup Truck;
2003 Ford 4x4;

2003 Ford F150;

2003 Ford F150;

2003 Ford F150;

2005 Ford Ranger;

2005 Ford Ranger;

2005 Ford Ranger;

2005 Ford Ranger;

2005 Ford Ranger;

2007 Chevrolet Colorado;
2007 Chevrolet Colorado;
2007 Chevrolet Colorado;
2007 Chevrolet Colorado;
2007 Chevrolet Colorado;
2007 Chevrolet Colorado;
Miscellaneous equipment.

And all other tangible plant, equipment and property installations owned by Seller and
used primarily in connection with the Utility System pursuant to the Agreement of
Purchase and Sale.



ITEM

Well 1
Well 3
Well 8
Well 1
Well 2
Well 3
Well 4
Well 6
Well 7
Well 8
Well 9
WTP 1
WTP 3
WTP 8

Pasco County intrenct

WTP 1
WTP 2
WTP 3
WTP 4
WTP 5
WTP &
WTP 7
WTP 8
WTP 8

Mitchell WTP

L.S.
L.S.
LS.
LS.
L.S.
L.S.
LS.
L.S.
L.S.
LS.
L.S.
LS.
LS.
L.S.
LS.
L.S.
L.S.
L.S.
L.S.
LS.
L.S.
LS.
L.S.
L.S.
LS.
LS.
LS.
L.S.
LS.
LS.

O ~NDUd WN

1
12

WU~ WN -

10
11
12
13
14
15
16
17
18
19

LOCATION

Aloha Gardens
Aloha Gardens
Aloha Gardens

Seven Springs - WTP
Seven Springs - WTP
Seven Springs - remote
Seven Springs - remote
Seven Springs - WTP
Seven Springs - WTP
Seven Springs - WTP
Seven Springs - WTP

Aloha Gardens
Aloha Gardens
Aloha Gardens
Aloha Gardens
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Aloha Gardens
Aloha Gardens
Aloha Gardens
Aloha Gardens
Aloha Gardens
Aloha Gardens
Aloha Gardens
Aloha Gardens
Aloha Gardens
Aloha Gardens
Aloha Gardens
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs

LA &4.1(L)
Appendix
DESCRIPTIO|

Well out of service

Well out of service

Subrmersible in biock building with fence
Vert Turbine in block building with fence
Vert Turbine in block building with fence
Vert Turbine in block building with fence
n/p (none provided)

Vert Turbine in block building with fence
Vert Turbine in block building with fence
Vert Turbine in block building with fence
Vert Turbine in block building with fence
Hydropneumatic Tank Steel 5,000 gallon
Hydropneumatic Tank Steel 5,000 gallon
Hydropneumatic Tank Steel 10,000 gallon
Hydropneumatic Tank Steel 20,000 galion
Hydropneumatic Tank Steel 10,000 galion
Hydropneumatic Tank Steel 5,000 galion
Hydropneumatic Tank Steel 5,000 galion
Hydropneumatic Tank Steel 5,000 galion
Hydropneumatic Tank Steel 5,000 gallon
Hydropneumatic Tank Steel 5,000 gallon
Hydropneumatic Tank Steel 5,000 gallon
Hydropneumatic Tank Steel 10,000 galion
Hydropneumatic Tank Steel 10,000 gallon
Hydropneumatic Tank Steel 500,000 GST
2 ea Submersible Hydromatic 10 hp

2 ea Submersible Hdromatic/Ebara 10/5 hp
2 ea Submersible 7.5 hp

2 ea Submersible Myers 5 hp

2 ea Submersible Myers 3 hp

2 ea Submersible Hydromatic/Ebara 15 hp
2 ea Submersible 3 hp

abandonded L.S. no longer in service

2 ea Submersible Hydromatic/Ebara 3 hp
2 ea Submersible Myers 7.5 hp

2 ea Submersible Myers 50 hp

2 ea Submersible ABS/Myers 10 hp

2 ea Submersible Peabody Bames 3.7 hp -

2 ea Submersible Peabody/Myers 3.7 hp
2 ea Submersible Peabody/Myers 3 hp
2 ea Submersible 1 hp

2 ea Submersible Ebara 30 hp

2 ea Submersible Myers 3 hp

2 ea Submersible

2 ¢a Submersible

2 ea Submersible Myers 20 hp

2 ea Submersible

2 ea Submersible Ebara 25 hp

2 ea Submersible

2 ea Submersible

2 ea Submersible Ebara 2 hp

2 ea Submersible

2 ea Submersible 7.5 hp

2 ea Submersible

2 ea Submersible Myers 3 hp

High Pressure Tank

High Pressure Tank
High Pressure Tank
High Pressure Tank
High Pressure Tank

High Pressure Tank
High Pressure Tank
High Pressure Tank
High Pressure Tank



L.S.
L.S.
LS.
LS.
L.S.
LS.
L.S.
L.S.
LS.
L.S.
LS.
LS.
L.S.
L.S.
LS.
LS.
L.S.
L.S.
LS.
LS.
LS.
LS.
LS.
LS.
L.S.
L.S.
L.S.
L.S.
L.S.
L.S.
LS.
L.S.
L.S.
L.S.
LS.
LS.
L.S.
LS.
LS.
LS.
LS.
L.S.
LS.
LS.
LS.
L.S.
LS.

20
21
22
23
24
25
26
27
28

29

30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
58
60
81
62
63
64
65
66

WWTP

Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs
Seven Springs

Seven Springs

2 ea Submersible 40 hp

2 ea Submersible Myers 5 hp

2 ea Submersible Myers 3 hp

2 ea Submersible Myers 3 hp

2 ea Submersible

2 ea Submersible Myers 5 hp

2 ea Submersible Hydromatic 25 hp
2 ea Submersible Myers 7.5 hp
2 ea Submersible Ebara 20 hp
2 ea Submersible

2 ea Submersible 40 hp

2 ea Submersible

2 ea Submersible Myers 7.5 hp
2 ea Submersible

2 ea Submersible

2 ea Submersible Hydromatic 7.5 hp
2 ea Submersible Hydromatic 3 hp
2 ea Submersible

2 ea Submersible Hydromatic/Myers 10 hp
2 ea Submersible Myers 3 hp
2 ea Submersible 3 hp

2 ea Submersible

2 ea Submersible

2 ea Submersible

2 ea Submersible Myers 10 hp
2 ea Submersible

2 ea Submersible

2 ea Submersible

2 ea Submersible Myers 10 hp
2 ea Submersible

2 ea Submersible

2 ea Submersible

2 ea Submersible

2 ea Submersible Myers 10 hp
2 ea Submersible

2 ea Submersible

2 ea Submersibie

2 ea Submersible

2 ea Submersibie Flygt 20 hp
2 ea Submersibie Myers 5 hp
2 ea Submersibie

2 ea Submersible Myers 5 hp
2 ea Submersible

2 ea Submersible 7.5 hp

2 ea Submersible

2 ea Submersible

2 ea Submersible

2.1 mgd Annual Daily Fiow Type | extended air domestic wastewater
treatment facility consisting of the following:

Mechanical screening and grit removal

A 500,000 gallon aerated influent equalization basin

Two new 0.650 mgd treatment trains consisting of two aeration basins and three new clairifiers
constructed under the current permit

An existing 0.800 mgd treatment train (the north train) consisting of four areation basins and one

clarifier

An intermediate pumping station combining the effluent from the clarifiers and pumping to the

effluent filters



YEAR
1981
1988
1989
1891
1991
1893
1996
1996
1998
1998
1998
1999
1999
1999
1999
1999
2000
2003
2003
2003
2003
2005
2005
2005
2005
2007
2007
2007
2007
2007
2007
1985

1978
1990
2005

1956 est.

NO.

A new traveling hood effluent filter with a minimum total surface area of 549.5 sqft constructed

under the current permit
An existing sand filter consisting of seven 78.5 sqft filter cells
Two baffled chlorine contact chambers with a combined volume of 85,504 galions

Three aerated sludge hoiding tanks each with a total volume of 128,000 galions
2.3 million gallons of reject effluent storage consisting of a lined pond and 700,000 gallons
of tankage reused from the old south treatment train

A 20.5 acre on-site reclaimed water storage pond with a volume of 17.1 million galions

Reject and reclaimed water pumping stations

Class | reliability and full backup power provided by diese! generators

' ALOHA UTILITIES VEHICLE AND HEAVY EQUIPMENT LIST

MAKE

" 12 CHEVY BOX VAN

85 GMC TRUCK (SIERRA)

14 CHEVY 810

10 CHEVY PK

24 FORD PK FLATBED

19 DODGE RAM 1500
2 DODGE PK
8 DODGE PK

83 DODGE PK

82 DODGE PK

98 FORD RANGER XLT

VIN NO.

THG31M1B4521509
1GDHR34K4.JJ513586
1GCDT19Z3K2244586

1GCCS14A5MB200346 -
1FDK37H7MKA22765

1B7HM16Z22PS201528
*1B7HC16X3TS604073
*1B7HC16X6T8557735
1B7HC16X1WS8712521
1B7HC16X5WS712523
1FTYR10C8WUBS5663

FORD EXPEDITION (EDDIE BAUER) 1TFMPU18L2X1.B88388

93 FORD PK
91 FORD PK
31 FORD RANGER
26 FORD PK
4 1SUZU PK
21 FORD 4X4
23 FORD F150
20 FORD F150
22 FORD F150
52 FORD RANGER
53 FORD RANGER
54 FORD RANGER
51 FORD RANGER
72 CHEVY COLORADO
76 CHEVY COLORADO
70 CHEVY COLORADO
74 CHEVY COLORADO
71 CHEVY COLORADO
75 CHEVY COLORADO
3 RAM DODGE

1FTZF1721XNB86423
1FTZF1728XNB86421
1FTZR15V5XTA95526
1FTZF1726XNB86420
1GGCS1449Y8704378
1FTRF18WX3NA10501
1FTRF17293NA20015
1FTRF17223NA19966
1FTRF17283NA20070
1FTYR10D75PA85905
1FTYR10D15PA41222
1FTYR10D75PA16289
1FTYR10D85PAB5878
1GCCS149778151273
1GCCS149678106518
1GCCS149X78107817
1GCCS149978148729
1GCCS149878129850
1GCCS 149378106945
1B76D1420FS597127

TJRAILERS

LIBERTY MOBILE (maintenan 10L10267

HMDE

NOVINO00081902493

TRHL TL (UTILITY BOX TRL) 5KNEB121X5G002916

2 BOX TRAILERS

HEAVY EQUIPMENT

FORD SIDEARM MODEL 561(C344155

CLARK FORK LIFT

CASE LOADER W20C

N/A

10362024

MiL EAGE

155444
195826
130221
129726
197246
186652
224079
161703
158946
101794
148979
150833
153531
126426
161783
93814
111440
101363
115622
92313
52232
58965
52550
51162
35426
20708
47933
58680
15004
10004
80547



Exhibit 2.1 (c) cont.
Bill of Sale

Estimated Utility inventory

Inventory/Stock located at Aloha Gardens, the abandoned wastewater treatment
facility now being used as a maintenance facility.

New water meters, 10 boxes, 150 water meters, census 5/8” by 3/4”
Used water meters, four (4), 55 gallon barrels, and three (3) eight (8) shelf
units filled
Repair clamps
PVC fittings of various sizes
o Tools, heavy duty, such as
o pipe wrenches
bolt cutters,
electric welder,
a set of acetylene cutting torches
miscellaneous galvanized steel fittings
miscellaneous electric fittings

O O 0 0 O0

Vehicle Maintenance

e Four (4), 35 gallon barrels of oil, various fluids and greases
Tools of various types and sizes, mainly used for vehicle repair and equipment
maintenance
o Miscellaneous parts
o Oilfilters
o Air blower filters
o Miscellaneous auto repair parts

And any and all miscellaneous repair stock used for utility maintenance, utility repairs
and/or vehicle and equipment maintenance will be made part of the bill of sale to
the FGUA with a value of $7,500.00.



http:7,500.00

BOBCAT 751 SKID STEER 514742958
CAT BACKHOE 416 5PC08613
CASE BACKHOE 580K 17421640 AGE???

Z Bush Hogg

4 cylander pump - portable
small frailer mounted pump

MISCELLANEOUS

GARAGE LOCATED AT ALOHA GARDENS
Former WWTP Site

The garage is used for the maintenance of vehicles and equipment; and is used for storage of materials, but not limited to:

e vehicles and equipment repair parts, fluids, oils, greases, ﬁlters,rlight bulbs, tools, jacks, air
compressors motors :
] Also stored at this location are, water meters (new and used), four (4) used barrels, three (3) shelves

stocked with used water meters, new meters, census water meters, 12 boxes of wrap around
repair clamps, mud hog pumps, tools, pipe wrenches, bolt cutters, small welder, acetylene
cutting torch. An electric fork lift, meter boxes, PVC pipes of various size, fire hydrants, small
gas generator, portablefour (4) cylinder Wisconsin gas engine pump

There are two box trailers located at the WWTP used to store materials, ie; brass meter set yokes, PVC, galvanized,
electrical, tubing and float balls along with other miscellaneous operations supplies.



EXHIBIT 2.1(f)

GOVERNMENTAL AUTHORIZATIONS

Consumptive Use Permit Number 20 3182.005, Seven Springs.
Consumptive Use Permit Number 20 8417.001, Aloha Gardens.
Wastewater Treatment Facility Permit Number 012752-007.

Wastewater Treatment Facility Renewal Application Number 01275-008.

United States Environmental Protection Agency Vulnerability
Assessment and Emergency Plan.



EXHIBIT 2.1(g)

COPIES OF DATA AND RECORDS INCLUDING HARDWARE AND
SOFTWARE UPON WHICH SUCH DATA AND RECORDS ARE KEPT

The assets to be sold pursuant to this Exhibit 2.1(g) shall be made available to
Buyer at Seller’s offices subsequent to execution of the Agreement of Purchase and Sale.
Said assets shall include but not be limited to: all supplier lists; customer records;
engineering reports; surveys; specifications; shop drawings; equipment manuals; and
other information reasonably required by Buyer to operate the System in Seller’s
possession and those portions of personnel records which Seller is permitted by law to
disclose.




EXHIBIT 2.1(h)

SETS OF RECORD DRAWINGS, INCLUDING AS-BUILT DRAWINGS,
ORIGINAL TRACINGS, SEPIAS OR OTHER REPRODUCIBLE MATERIALS
IN SELLER’S POSSESSION

Due to the volume of the assets to be sold pursuant to this Exhibit 2.1(h), said
assets have been made available to Buyer at Seller’s offices throughout the due diligence
period subsequent to execution of the Agreement of Purchase and Sale. \



EXHIBIT 2.1(j)

ALL CLAIMS OF SELLER AGAINST THIRD PARTIES RELATING TO THE
ASSETS

None




12.
13.

14.
15.
16.

EXHIBIT 2.2

EXCLUDED ASSETS

Cash, cash equivalents, bank accounts, monies held in trust for Seller and
short-term investments;

All payments received by Seller prior to Closing (other than Customer
Deposits and Connection Charges to be transferred to Seller pursuant to
Section 3.20 of the Agreement of Purchase and Sale);

The name and Florida corporation known as Aloha Utilities, Inc.;
Aloha Ultilities, Inc. email address;

All minute books, stock records and corporate seals;

equity and debt securities of any nature;

Seller’s letters of credit outstanding at the date of Closing;

All insurance policies and rights thereunder (except to the extent